
 

Village of Merrickville-Wolford  

Water and Wastewater Facilities 
Operation and Maintenance Services 
 
 

 

FINAL October 18, 2023.   1 
 

 

   

   
 

 

 

REQUEST FOR PROPOSALS (RFP) 

-- 

WATER AND WASTEWATER FACILITIES OPERATION AND 

MAINTENANCE SERVICES 

 

 

 

The Corporation of the Village of Merrickville-Wolford 

 

 

 

RFP Posted: October 18, 2023 

Mandatory site visit date: Friday, November 3, at 9:00 am 

Electronic Proposal submission close date: Monday, November 27, at 3:00 pm local time. 

 

 

Village Contacts: 
 

Brad Cole, Manager of Operations at publicworks@merrickville-wolford.ca and, 

Kirsten Rahm, Treasurer at finance@merrickville-wolford.ca 

mailto:publicworks@merrickville-wolford.ca
[...]
Chlorine and Turbidity before being discharged into a reservoir with two compartments described 

below (Clearwell #1 & #2).  

 

The reservoir/Clearwell, located below and extending behind the main pumphouse, comprises two 

cells. Clearwell Cell #1 lacks baffles, measuring 18 m x 13.5 m x 3.5 m in depth and providing a 

storage volume of 590 m3. Clearwell #1 provides contact time and storage for the processed 

water. An ultrasonic level transmitter measures the level in Clearwell #1 and alarms when the level 

reaches the low or high-level setpoints. Clearwell #1 can be bypassed directing the flow from the 



 

Village of Merrickville-Wolford  

Water and Wastewater Facilities 
Operation and Maintenance Services 
 
 

 

FINAL October 18, 2023.   45 
 

inlet line of Clearwell #1 to Clearwell #2.  

Clearwell Cell Number 2 is baffled using an internal longitudinal partition wall, measuring 19.5 m x 

2.6 m x 3.2 m deep, and offering a storage volume of 141 m3. Effluent from Clearwell #1 enters 

Clearwell #2 where the longitudinal baffles help direct the flow of water within the tank, preventing 

the swirling or circular motion of the fluid, ensuring that it flows in a more controlled and uniform 

manner. An ultrasonic level transmitter measures the level in Clearwell #2 and alarms when the 

level reaches the low or high-level setpoints.  

Two high lift centrifugal pumps: a primary (flow rate of 15 L/s at a total dynamic head (TDH) of 50 

m), and a standby pump (flow rate of 22.5 L/s at a TDH of 50 m) transfer the water to the 

pumping station's discharge main. Two ultrasonic Doppler flow meters are installed at each of the 

high lift pumps discharge (for process calculations only). An electrically powered, horizontally 

mounted, constant-speed split-case centrifugal fire pump (flow rate of 64 L/s at a TDH of 57 m) is 

connected to the discharge line of Clearwell #2 as a backup pump. Clearwell #2 can be bypassed, 

directing the flow from Clearwell #1 straight to the pumping station’s discharge main.  

In the discharge main line, a pressure sensor measures the discharge pressure of the pumping 

station, and a turbidity meter and a chlorine residual analyzer are installed to continually monitor 

the flow. A control system is connected to an automatic dialler, to alert when at low/high chlorine 

residual levels and high turbidity in the effluent are present. Additionally, an Endress+Hauser flow 

meter is connected to the treated water line to the distribution system for continual record and 

monitoring. Refer to Figure 2 for a visual representation of the entire Drinking Water Treatment 

process.  

 

Disinfection 

Disinfection is achieved through two chemical metering systems that introduce sodium 

hypochlorite solution (liquid chlorine) into the Clearwell/reservoir. One system is located in the 

Main Pumphouse and consists of a 45-liter sodium hypochlorite day tank with spill containment, 

along with a chemical metering pump (rated at 1.6 L/h at a TDH of 96.5 m). This system injects 

sodium hypochlorite into the raw water discharge line of Well No. 1. The second chemical 

metering system, situated in Well House No. 4, mirrors the first and injects sodium hypochlorite 

into the common raw water discharge line of Wells # 2 and 4. A spare chemical metering pump 

with the same specifications is kept in the Main Pumphouse. 

 

Wastewater from all the analyzers (chlorine, turbidity) flows into a tank with a manhole cover, 



 

Village of Merrickville-Wolford  

Water and Wastewater Facilities 
Operation and Maintenance Services 
 
 

 

FINAL October 18, 2023.   46 
 

called a Dichlorination Chamber. There, a perforated bucket hangs with dichlorination pucks to 

dechlorinate the wastewater before being drained into an on-site ditch. 

Emergency power for the Main Pumphouse comes from a stationary 120 kW diesel generator set, 

complete with an above-ground fuel storage tank and spill containment. This generator is housed 

in a separate insulated building located roughly 20 m north of the Main Pumphouse. 

The distribution system spans 8,000 m and consists of various types, sizes, and ages of watermain, 

including 10" Blue poly, 8" and 6" ductile iron, and 4" ductile iron pipes. The system comprises 

around 390 residential connections and approximately 50 commercial connections, serving about 

1,200 residents, additionally, there are 57 hydrants, 68 valves and 2 pressure blow-offs. Well No. 3, 

located on Amelia Street, has been properly abandoned in compliance with Regulation 903. 

 
Table 1. Treatment System Summary Merrickville – Wolford WTS 

Treatment facility description: Disinfection with sodium hypochlorite 
solution using two chemical metering 
systems (in Well #1 and common discharge 
line of Well #2 and Well #4) 

Capacity: 1880 m3/day 

Service area: Village of Merrickville (see Figure 3) 

Service population: 1200 

Raw water source:  Ground Water 

Disinfection method:  Sodium Hypochlorite (liquid chlorine) 

Operated by: Ontario Clean Water Agency OCWA 

 
System Owner  The Corporation of the Village of Merrickville-

Wolford 

Drinking Water Licence Number 264-101 

Water Taking Permit Number 2110-AP9LSG 

Drinking Water System Name Merrickville Drinking Water System 

 



 

Village of Merrickville-Wolford  

Water and Wastewater Facilities 
Operation and Maintenance Services 
 
 

 

FINAL October 18, 2023.   47 
 

 
Figure 1. Location of Well #1, Well #2 and, Well #4 in the Village of Merrickville- Wolford 

 
Figure 2. Process Flow Chart for the Village of Merrickville Drinking Water System  



 

Village of Merrickville-Wolford  

Water and Wastewater Facilities 
Operation and Maintenance Services 
 
 

 

FINAL October 18, 2023.   48 
 

 
Figure 3. Village of Merrickville-Wolford 

A.2.3 Description of Wastewater System 

Collection System 

The Wastewater Collection System within the Municipality of Merrickville- Wolford consists of 

works for the collection and transmission of sewage, consisting of separate sewers, combined 

sewers, two (2) sewage pumping stations, and forcemains, with discharge into the Merrickville 

Sewage Treatment Plant. 

Sewage Pumping Station #1, located at 320 Main Street East, was constructed in 2011. Three (3) 

submersible sewage pumps (rated at 29 L/s at TDH of 35m) are installed to handle a total peak 

flow rate of 44 L/s (at TDH of 45 m). The wastewater is pumped to the inlet chamber of the 

Merrickville Sewage Treatment Plant (STP) trough a 150 mm diameter forcemain. Overflows are 

discharged to the Rideau River.  The pumping station is monitored through a SCADA system 

located at the STP. 

Sewage Pumping Station #2, was constructed for future use and it is not operating currently. Two 

(2) submersible sewage pumps (rated at 24 L/s at TDH of 11.3 m) are designed but not installed. 

The wastewater can be pumped to the inlet chamber of the Merrickville Sewage Treatment Plant 

(STP) trough a 150 mm diameter forcemain. Overflows are discharged to the Rideau River.  The 



 

Village of Merrickville-Wolford  

Water and Wastewater Facilities 
Operation and Maintenance Services 
 
 

 

FINAL October 18, 2023.   49 
 

pumping station is monitored through a SCADA system located at the WWTP. 

 

Preliminary Treatment 

At the inlet piping to the STP, a fine screen (with 6mm spacing), auger and channel grinder 

support the removal of large debris and objects that could damage or clog downstream 

equipment. The screen can be bypassed and the flow will be directed to a manual bar rack.  

Screened wastewater moves to the line, were a manual bar screen filters larger debris and influent 

wastewater flow is measured by a flowmeter in a chamber (3.6 m x 3.6 m x 4 m) prior to being 

stored in the Septage Holding Tank. Incoming measured wastewater and supernatant from the 

Digester Tank enter the Septage Holding Tank where further separation occurs when larger 

particles sink to the bottom of the tank. Flow is pumped by two (2) chopper-type submersible 

sewage pumps (duty and standby, rated at 4.6 L/s at TDH of 5m) to the Grit Channels.  

The wastewater then flows to two (2) horizontal manually cleaned Grit Channels (7 m x 0.56 m) 

where further separation occurs and flow is stabilized by a velocity control weir before entering the 

Integrated Surge Anoxic Mix (ISAM) Tanks.  

 

Secondary Treatment 

There are two ISAM Tanks for water treatment. Each of these tanks has three components: 1) an 

Anaerobic Chamber, 2) a Surge Anoxic Mix (SAM) Reactor, and, 3) a Sequential Batch Reactor 

(SBR) Basin.  

Wastewater enters the anaerobic reactor for pretreatment, sludge thickening and sludge 

destruction, complex organics solids undergo hydrolysis to simpler solvable organics which pass to 

the SAM Reactors by downfacing piping. In addition to flow regulation, the SAM Reactors provide 

an optimum environment for denitrification, recycling nitrates and stabilization of the solvable 

organics from the Anaerobic Tank. The conditioned mixed liquor now passes to the (SBRs) for 

completion of BOD, nitrogen removal and solids separation. Aeration is cycled on and off to 

provide the dissolved oxygen through 5 (five) different phases: Fill, Interact, Settle, Decant and 

Filled Decant phase. During the decanting phase, treated effluent is withdrawn from the upper 

portion of the SBR tanks and directed to the Ultraviolet Channel for disinfection.  

The ISAM Tanks are monitored by NEMA control panels for level, TSS levels, and, DO levels.   

 

  



 

Village of Merrickville-Wolford  

Water and Wastewater Facilities 
Operation and Maintenance Services 
 
 

 

FINAL October 18, 2023.   50 
 

Tertiary Treatment 

Effluent from the ISAM Tanks flows by gravity to the UV disinfection system where two UV banks 

operate on duty/standby. The UV channel (8 m long x 0.3 m wide x 0.92 m deep) provides UV 

light to effectively kill or inactivate microorganisms, including bacteria, viruses, and mould. Effluent 

is directed into the 500 mm diameter outfall that ultimately discharges to the Rideau River. 

 

Chemical Addition 

Ferric chloride is a flocculant added to the processed wastewater at the SAM Reactor portion of 

the ISAM Tanks to enhance the removal of a wide range of contaminants from wastewater, 

including suspended solids, organic matter, and some metals. The chemical system is comprised of 

a 20,000 L fibreglass reinforced plastics (FRP) Ferric Chloride storage tank; and two (2) (one duty, 

one standby) chemical feed pumps each having a capacity of 6.2 L/hr at a discharge pressure of 

690 kPa. 

 

Sludge Management 

Sludge removed from the Anaerobic Chamber and SBR portion of the ISAM Tanks is transferred to 

the Aerobic Digester (118m3), which has two cells for Stage 1 and Stage 2 treatment. In the 

digesters, oxygen is added by two (2) air blowers to break down organic matter in the sludge. 

Stabilized sludge is transferred to the Biosolids Storage Tank by two (2) submersible pumps (duty 

and standby) (rated at 12L/s and 13 TDH) for thickening.  

The Biosolids Storage Tank has a storage capacity of 950 m3 with 240 days of sludge storage 

capacity for seasonal storage of thickened biosolids. Here, sludge is thickened and prepared to be 

disposed of as biosolids and applied to agricultural land in accordance with the Nutrient 

Management Act. 

The wastewater treatment facility (WWTP) is a Class II system and was built in 2011. 

There are approximately 400 residences connected to the sanitary sewer collection system. The 

raw sewage flows by gravity to the #1 sewage pumping station. From there it is pumped by two 

submersible pumps to the Sewage Treatment Plant. The Village’s collection system is Class I. 

 

See Amended Environmental Compliance Approval Number 264-W601 attached in Schedule F. 

and Certificate of Approval 1121-7YRQLF attached in Schedule E. 



 

Village of Merrickville-Wolford  

Water and Wastewater Facilities 
Operation and Maintenance Services 
 
 

 

FINAL October 18, 2023.   51 
 

 
Table 2. Wastewater Treatment System Summary Merrickville – Wolford WTS 

Treatment facility description: Collection system, pretreatment, ISAM 
treatment system with UV Disinfection. 
Sludge digestion and disposal as biosolids. 

Average Daily Flow: 800 m3/day 

Peak Flow Rate:  3800 m3/day 

In‐service date:  2011 

Operated by: Ontario Clean Water Agency OCWA 

 
System Owner  The Corporation of the Village of Merrickville-

Wolford 

ECA Number (Collection System) 264-W601 

Certificate of Approval (WW 
System) 

1121-7YRQLF 

System Name Merrickville Sewage Treatment Plant 

 

A.3 Water and Wastewater System Services 

The services to be provided by the contracted Proponent for the water and wastewater systems on 

behalf of the Village are described in this section, including: 

• Core Services. These are the services that are required to be delivered under the Water and 

Wastewater Services Agreement by the contracted Proponent. 

• Additional services. These are the services not included in the Core Services that can be 

delegated to the contracted Proponent at the option of the Village to be governed under the 

Water and Wastewater Services Agreement using the Additional Services Request process 

described below. 

General Routine Water and Wastewater Systems Services 

These services include the labour required for the operation, routine maintenance, and 

management, including asset protection of the facilities. The description of the services in this RFP is 

for general purposes only and does not necessarily reflect the entire scope of the services to be 

provided by the contracted Proponent. Proponents should nevertheless address these general 

descriptions in their response to this RFP. 

 

  



 

Village of Merrickville-Wolford  

Water and Wastewater Facilities 
Operation and Maintenance Services 
 
 

 

FINAL October 18, 2023.   52 
 

Utilities 

Utility costs which include telephone, internet, security (electronic alarm system), electricity, natural 

gas, water, and heating fuels will be the responsibility of the Village and billed directly to the 

Village. 

 

Chemicals 

The supply, ordering and arranging delivery of chemicals shall be the responsibility of the 

Proponent. Chemical suppliers will directly bill the Village.  

 

Vehicle Cost 

The cost for transportation includes the use of vehicles to carry out the day-to-day requirements 

of this Contract, and all costs are the responsibility of the Proponent. 

 

Equipment 

Includes, but is not limited to office equipment, laboratory equipment, safety equipment, tools, 

communication equipment, maintenance equipment, mechanical equipment and manually 

operated equipment. An inventory of municipally owned equipment is to be provided by the 

successful Proponent to the Village annually. All equipment purchased under this Contract, 

remains the property of the Village. 

 

Materials and Supplies 

Includes, but is not limited to, office supplies, duplicating and photo supplies, medical supplies, 

laboratory chemicals, laboratory supplies, cleaning, personal hygiene, janitorial and maintenance 

supplies and other materials and supplies, are the responsibility of the Proponent. 

 

Third Party Laboratory Analysis 

Organized, coordinated, and managed and reviewed by the Proponent. The cost to courier and 

analyze water and wastewater samples at an accredited laboratory (in accordance with the 

requirements of the Safe Drinking Water Act), as required by the Safe Drinking Water Act and its 

regulations and the Environmental Compliance Approval(s) will be billed directly to the Village. 



 

Village of Merrickville-Wolford  

Water and Wastewater Facilities 
Operation and Maintenance Services 
 
 

 

FINAL October 18, 2023.   53 
 

Outside Services 

Includes, but is not limited to, equipment rentals, and other professional services will be billed 